/ %ﬂm [ SO 0D

/’,{g Vo F —fay | |

SPEEDY

U

XURIOUS RACER

1 1 SCALE R/C HIGH PERFORMANCE RACING CAR
NEW GENERATION TOURING CAR

Technology parameter

*********** 370mm
total length

T e e s e wem we == DIIBM
total wideth

********* 235mm

axle distance

. (215225)mm
steer distance(front,rear)

—_— — — — — — - B85mm
steer diameter

Thank you very much for purchasing this product.

Please read through the OPERATING INSTRUCTION MANUAL before using.

Please keep this OPERATING INSTRUCTION MANUAL in a safe pléce for future reference.



Fixing of Stand

You are welcome to use Chassis Products. The stand of this car is semi-fixed product. It must be
fixed for the last step. Please read the following direction carefully before fixing. Please be

careful when operating. A I‘A\L'%num st 5
[ |/
//@ /N 3 — ntenna casing
P % HO11

H097

Joint post of fixing board

HO13

Fixed link of receiver

[H008 ///’/é%

Joint lever of rear car frame

I =i - HO14
HO11] % i r Wy :@’//—i?Gasket

Screw support - LI
BS—— _ [Ho14
Gasket
HO15
Chassis
1. Installation of joint lever
of rear car frame, screw
support, antenna casing,
aluminum post 2, joint pole .
of fixing board,fixed link of HO19
receiver, gasket,collision- Frant fsame or earbody
proof board, front frame
of car body. Q

>
o
O
®
»
0
o
=,
®
n
o
o
e
{

Fixing gum cover .

Horned nut M3

—/

Screw nut m5

(@» 4@»

Screw nut m3

Flat-headed machine screw 3x9
Flat head self-tapping screw 3x10
Flat-headed machine screw 3x30

Round-headed self-tapping
screw3x12

EEEE°

02



ody

ke -

-

2. Assembly of rear part of car
HO047

Jointing base of differential
transmission shaft

HO44 _
Big gear w{1eel 90T HO46. 2 M
a7 x # N
S \ H042 Beann\g cover K /\ [HO61]
RELL A=A, o g N s
Rolling bearing \ Ol t‘gN AN P str)é?NgznxagSOCket
6.3 X9.5X3.16 \\ \ HO045 . 7
HO43 L \
Ball bearing
‘\\ HO052
Ho4s .’ Left wheel
_ “Rolling bearing hub
Flat gasket * TxThe8
HO35 HO47
Rolling bearing H042 Jointing base of differential
6.3X12 7X4.76 g transmission shaft
‘\\wht
NG HO1
o) moaal Motor frame
Ho39 PN s
Major axis A Y Motor
screwnut o Lg)
ST post
2 , HO57
) .7 pya Plastics gasket
e - . S
Fixing base of motor—__ <=, | =
;7 \/",\\\“\ g//
I ,Qrg : | HO21
1 | \
. \ o P’@@{ Fixing gum cover
A s ’ - R SS
ccessories: - o 'HO56
. e e H058
(©  Horned nut M3 Deceleration Ouadraiic
B cylinder gear waist
{m Hexagonal socket screw 4 x 3
\ﬁmmg Hexagonal socket screw 3 x 3 HO60
i Shifting yoke 1
Wiy Flat-headed machine screw 3x9
iy Flat-headed machine screw 3 x 10
J HO059
Ty Round-headed machine screw 3 x 8 © o Fixing board of

motor base

Q\%\ HO1 | . I

“wm Round-headed machine screw 3x9




”ii

W\
ii
—
o
N

3. Installation of rear frame of car body

Accessories:

Oﬁm Round-headed self-tapping screw3x12

4. Installation of shock-proof shaft

Accessories:
Round-headed i [HO25
machine screw 3x10  [:|— Rear frame of car body
H026
|\ — Shock-proof shaft

HO014
Gasket

HO33

HO032
Steering lever ——<

// [HO37

HO040

=

H020

Rolling bearing Y,
4.96X9x3 %
HO06

E-shaped clip ring

5. installation of second floor board

HO031
Steering
Accessories:
Screw nut M5
@mm Round-headed machine screw 3x10
S)
6. installation of left and right turning /== Roling bearing
= /7)) 4.96X9x3
» SN
Accessories: M~
/\\ \ )
LA

mem Round-headed machine screw 2x4 ‘ ( ;

HO30
hifting yoke [H031|

,\‘/ Rolling bearing
4.96X9x3
)
HO30 = -
LeJ Steering lever
Shifting yoke HOO06

-shaped
i} clip ring
N,
ring |

[=]
w
AN

Front wheel spindle

Steering ring |
Left jointing <\

element—.

r‘/-\

HO040

N
p O 19 I
NS

\ /

H040 |
Rolling
bearing
4.96X9x3

Right jointing element

H034
Front wheel spindle




HO64
7. Installation of small shock-proof shaft,suspension

supporting board. Spring cushiog S [FooT
HO66 HO65) ‘s
bR HO65 @‘24_@
Accessories: g 0 aminum | o
; casing Spring ) HO027
@ Hexagonal nut 057 \ ) Spacer
Shock-proof — Q @ HO068
@ Screw nut M3 aluminum QaSKGt\ 4 /%g
@ &2
| HO64 /') il @
\ Spring cushio [HO07| / ©
g P = ol
¢ [Hoee HOBS /) 7 @
' H010 — Shock-proof alumi %\\_ & &) X
]
Screw nut M5 HO67 | %5 o ‘
) Shock-proof aluminum — X = H057,
gasket mﬂ\ 1 7)) Plastics
ﬁ T ‘ 5 gasket
H %\How/%
q . | H063
‘ // | Suspension
o\ 7 ‘ HO010 supporting
4 Screw nut board
H062
Small shock-proof
shaft
8. Installation of T-shaped shock-proof waist
i
| o
| Q =) Shock-proof waist 9. Installation of servo
} == casing . ]
| | @ ) . Accessories: HO73
‘_ ‘ ag:iant% rOf anti- gTA HO70 \ &Smm Round-headed self-tapping
‘ &= -Shock-proof aluminum post screw2.8x5
Y ‘ ' jj‘/ \\
| ~[Hos4 .
’ @&~ Spring cushion
| H100

(

Hoed—__ S = 5 0
| % i ~— SN O
' Spring cushion %—LE? //% = !

7

\ y //;f\\ y |

=~ Shock-proof waist

| | N |
. )
HO7TT _— " g{// = HO72
Shock-proof waist casing Servo lever [HO74

HO074

05




10. Assemble coherer protector

Central shaft of anti-vibrator
Lower cover of anti-vibrator
O-shaped ring

Upper base of spring

Spring of anti-vibrator

Upper cover of anti-vibrator (metal)
Upper cover of cylinder body
Sealing cover

Piston a (b)

Metal clip ring

O-shaped ring plate

Spring of anti-vibrator

Lower base of spring

Button head base a

Copper puller

Button head

11. Installation of receiver, battery, anti-vibrator,
T-shaped shock-proof waist, electronics speed &

regulator, servo and tilt-proof lever.

Accessories:

Nylon lock nut m3

Round-headed machine screw 2x4

Round-headed machine screw 3x10

[

Round-headed self-tapping screw 3x10

§§

H101

Receiver

\2/

H096

HO79

Electronics speed
regulator

-shaped clip ring (small)

HO75

Battery fixing clamp

Anti-vibrator

HO78

Tilt-proof lever

H069

Puller

HO77

H101|
E-shaped clip
ring (small)



Small wheel band

|HOO01

Big wheel band

12. Installation of tyre

Accessories:

Gﬁm Countersunk head machine screw 3x8

Big wheel band

N\

A\

H004

©
o
o
T

A

ST

S

e
_lﬁ
ﬁuQ
N
DRy

E-shaped clip ring

E-shaped clip ring

22. Fixed car frame.




Resolution graph remote-controlled
level-track sports car.

o, (&
H030 Iw

[vort]
[Ho70]
E Hosa) \ &
[H100] 4 4
AL
P

H005
o] H108 \V»
HO046 HO47 >
] H.W.vw.\ [Hos1] | oo

I ‘ &
)

Q
/ «.\l“ HO47| m\'
O B sz
A [Hos1 )]
A AR
Sobe F30) lHose
L@ %)

H108] \Vw% \\..ﬁ

H005]
N
\
vl
\\ 4

8
ﬁN, .\J yau
TR
.».‘ ..//J\.\

‘*f:\/rl
i

10



VH-10 List of parts of remote-controlled level-track sports car

VH-10002
Small wheel band

Do

[
VH-10001 | fhﬁiumuy_sum

Instrustions

| VH-10003
| Small wheel band casing

i

|
|
|

VH-10004
Big wheel band

@e

Big wheel band casing

VH-10005 |
|
|
|
|

—— = Ho01 | H002 , H003 HOO41
| VH-10006 VH-10007 VH-10008 Screw nut M3 1 VH-10009 VH-10010 }
| Countersunk head machine | E-shaped clip ring | Joint lever of rear car frame | Aluminum post 1
| screw 3x8 @ ‘

g e <222 I
7 . S '
it E% < S = ® i
7 gg F . @ .
HO05 HO06 HO007 HO008 HO09
VH-10011 Screw nut m5 VH-10012 Screw support | VH-10013 Antenna casing | VH-10014 VH-10015 Gasket
| Fixed link of receiver
%ﬁ’@d % | Lao ﬁl
e & 0 | D
o & % at
H010 HO11 | HO012 HO13 HO14
VH-10016 Chassis | VH-10017 VH-10018 VH-10019 VH-10020
| Flat-headed machine screw | Flat head self-tapping screw | Flat-headed machine screw | Front frame of car body
‘ 3x9 E 3x10 E E 3x30
HO15 | ) HO016 HO017 HO18 HO19
VH-10021 l VH-10022 VH-10023 VH-10024 VH-10025
Round-headed self-tapping | Fixing gum cover Tilt-proof board Shifting yoke 3 Round-headed machine
screw3x12 - screw 3x9
@gg gg@* g ﬁ ? ?ﬁﬁ ?
e H020 H021 H022 H023 H024
VH-10026 VH-10027 VH-10028 Spacer VH-10029 VH-10030
Rear frame of car body Shock-proof shaft Round-headed machine Second floor board
P o screw 3x10
| SCoe ifg..
I S_ee i .l
2L = i 185"
Ok S~ '
H025 H026 H027 H028 H029
VH-10031 VH-10032 VH-10033 VH-10034 VH-10035
Shifting yoke Steering ring Steering lever Shifting yoke 2 Front wheel spindle
V)
== D@
] L) ST
Q) A)
HO30 HO031 H032 HO33 H034
VH-10036 VH-10037 VH-10038 VH-10039 VH-10040
Rolling bearing 6.3x12.7x4.76 | Left jointing element Round-headed machine Right jointing element Major axis screw nut
screw 2x4
G_® ?‘ij? Qﬁ
e\ f‘i ‘i“? 5 S
V57
H035 H036 H037 HO38 HO39

11




VH-10 List of parts of remote-controlled level-track sports car

[
‘VH 10041 VH-10042 :VH-10043 Oil tight | VH-10044 Ball bearing VH-10045
wRoIIlng bearing 4.96X9x3 Right wheel hub ‘ Big gear wheel 90T
X
oS OO
@@ | Q ~0 06 600
O O SO0 © .
H040 HO41 HO042 H043 H044
|
VH-10046 VH-10047 VH-10048 VH-10049 VH-10050
|Flat gasket Bearing cover Jointing base of differential Fixing base of motor Differential protection post
~ transmission shaft . =)
oS8 o | & )
Q £/
. 7 = I fj
0 ® = g
H045 H046 H047 H048 H049
'VH-10051 VH-10052 VH-10053 VH-10054 VH-10055
Differential transmission shaft Motor frame Left wheel hub Motor Hexagonal socket screw 3 x 3
/ T
‘|‘ / (o) o% ? % %
L2
HO50 HO51 H052 H053 H054
VH-10056 VH-10057 VH-10058 VH-10059 VH-10060
Round-headed machine Deceleration cylinder gear |Plastics gasket Quadratic waist Fixing board of motor base
screw 3 x 8
=
) g . =
BT K , Se=
T (3 S
Pi§l | ; =S
. N Y
H055 HO056 HO057 H058 H059
VH-10061 VH-10062 VH-10063 | VH-10064 VH-10065
Shifting yoke 1 Hexagonal socket screw 4 x 3| Small shock-proof shaft | Suspension supporting board Spring cushion
S =
S ? T = L
S 7777 - S ©
= <
: e? T = = =
e &
H060 HO061 H062 H063 H064 |
\VH-10066 Spring VH-10067 VH-10068 VH-10069 Hexagonal nut | VH-10070 Puller
Shock-proof aluminum casing | Shock-proof aluminum gasket
& ‘
(-~ 4&4 g ] i |
22 A0 e e == T
== M= | |
r — - ‘ ‘
H065 H066 H067 H068 H069 ‘
VH-10071 VH-10072 VH-10073 VH-10074 VH-10075
Shock-proof aluminum post | Shock-proof waist casing Servo lever Joint post of fixing board Round-headed self-tapping
= screw2.8x5
0 U | a5 v
| | &
( ‘ - U | g? ?g
Y | Nl
HO70 HO71 HO72 | H097 HO74
VH-10076 VH-10077 Battery VH-10078 VH-10079 Tilt-proof lever  |\/H-10080 Anti-vibrator
Battery fixing clamp Round-headed self-tapping
screw 3x10 IS
— 7
\ Ii |
|
\ | 1 ‘
H075 HO76 I HO77 l HO78 l

12



VH-10 List of parts of remote-controlled level-track sports car

T

VH-10081 VH-10082 VH-10083 VH-10084 VH-10085 Horned nut M3 '
Rolling bearing 6.3 X 8.5 X 3.15 Rolling bearing 7 x 11x 3 Shock-proof waist E-shaped clip ring (small) “
< 2R & = |
< & e
PO = S @@@@ A ) ’
A~ A e_& © @@» .
‘ = = $§§§@ ;
H098 H099 H100 H101 H102 !
]
' VH-10086 VH-10087 VH-10088 VH-10089 VH-10090 i
| Flat-headed machine screw Spring of anti-vibrator Button head Nylon lock nut m3 Mesne gear whee! 86T ‘
13x10 2 o |
g e ’
% g @D @ @ o, |
E ? g2 g ) == 0
§ 05 7% S @ (% |
AU e 020, @ 5 |
é E @ EM""»M, 4 ‘
H103 H104 H105 H106 H109
VH-10091 VH-10092 Tyre Total (Big) | VH-10092 Tyre Total (Small)
Small gear wheel 81T 2P
(X |

13



